Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 14.75 8.31 5.68
NVNT a 5200 Antl 14.75 8.31 5.68
NVNT a 5240 Antl 14.7 8.33 5.68
NVNT n20 5180 Antl 34.85 4.58 1.84
NVNT n20 5200 Antl 34.76 4.59 1.84
NVNT n20 5240 Antl 34.8 4.58 1.84
NVNT n40 5190 Antl 34.07 4.68 1.9
NVNT n40 5230 Antl 34.13 4.67 1.9
NVNT ac20 5180 Antl 31.38 5.03 2.15
NVNT ac20 5200 Antl 31.33 5.04 2.16
NVNT ac20 5240 Antl 31.25 5.05 2.16
NVNT ac40 5190 Antl 28.77 541 2.44
NVNT ac40 5230 Antl 28.6 5.44 2.44
NVNT ac80 5210 Antl 27.21 5.65 2.62
NVNT ax20 5180 Antl 22.09 6.56 3.47
NVNT ax20 5200 Antl 20.41 6.9 3.47
NVNT ax20 5240 Antl 22.04 6.57 3.47
NVNT ax40 5190 Antl 21.96 6.58 3.48
NVNT ax40 5230 Antl 21.96 6.58 3.48
NVNT ax80 5210 Antl 20.74 6.83 3.64
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 11 8.31 9.42 24 Pass
NVNT a 5200 Antl 0.29 8.31 8.6 24 Pass
NVNT a 5240 Antl -1.3 8.33 7.03 24 Pass
NVNT n20 5180 Antl 3.81 4.58 8.39 24 Pass
NVNT n20 5200 Antl 4.32 4.59 8.91 24 Pass
NVNT n20 5240 Antl 3.26 4.58 7.84 24 Pass
NVNT n40 5190 Antl 3.65 4.68 8.33 24 Pass
NVNT n40 5230 Antl 3.65 4.67 8.32 24 Pass
NVNT ac20 5180 Antl 5.66 5.038 10.69 24 Pass
NVNT ac20 5200 Antl 2.77 5.04 7.81 24 Pass
NVNT ac20 5240 Antl 411 5.05 9.16 24 Pass
NVNT ac40 5190 Antl 3.93 5.41 9.34 24 Pass
NVNT ac40 5230 Antl 3.52 5.44 8.96 24 Pass
NVNT ac80 5210 Antl 2.74 5.65 8.39 24 Pass
NVNT ax20 5180 Antl 3.58 6.56 10.14 24 Pass
NVNT ax20 5200 Antl 2.47 6.9 9.37 24 Pass
NVNT ax20 5240 Antl 1.59 6.57 8.16 24 Pass
NVNT ax40 5190 Antl 2.2 6.58 8.78 24 Pass
NVNT ax40 5230 Antl 1.59 6.58 8.17 24 Pass
NVNT ax80 5210 Antl 2.05 6.83 8.88 24 Pass
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-72.37 dBm /Hz

STATUS.

Power NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[10:50:06 PM May 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

3.65 dBm /40 MHz

Center Freq
5.230000000 GHz

#VBW 3 MHz

Power Spectral Density

-72.37 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5230MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[10:41:06 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

5.66 dBm /20 MHz

Center Freq
5.180000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-67.35 dBm /Hz

STATUS.

Power NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[10:43:24 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

2.77 dBm /20 MHz

Center Freq
5.200000000 GHz

#VBW 3 MHz

Power Spectral Density

-70.24 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5200MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[10:45:05 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

4.11 dBm /20 MHz

Center Freq
5.240000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-68.90 dBm /Hz

STATUS.

Power NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

[10:52:17 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

3.93 dBm /40 MHz

Center Freq
5.190000000 GHz

#VBW 3 MHz

Power Spectral Density

-72.09 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5190MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[10:55:05 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

3.52 dBm /40 MHz

Center Freq
5.230000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-72.50 dBm /Hz

STATUS.

Power NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

[10:57:52 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 1 MHz

Channel Power

2.74 dBm /80 MHz

Center Freq
5.210000000 GHz

#VBW 3 MHz

Power Spectral Density

-76.29 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac80 5210MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[11:01:39 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

3.58 dBm /20 MHz

Center Freq
5.180000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-69.43 dBm /Hz

STATUS.

Power NVNT ax20 5180MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[11:04:46 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

2.47 dBm /20 MHz

Center Freq
5.200000000 GHz

#VBW 3 MHz

Power Spectral Density

-70.54 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5200MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[11:08:42 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

1.59 dBm 20 MHz

Center Freq
5.240000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-71.42 dBm /Hz

STATUS.

Power NVNT ax20 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

[11:13:39 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

2.20 dBm /40 MHz

Center Freq
5.190000000 GHz

#VBW 3 MHz

Power Spectral Density

-73.82 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax40 5190MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[11:16:46 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

1.59 dBm 40 MHz

Center Freq
5.230000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-74.43 dBm /Hz

STATUS.

Power NVNT ax40 5230MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

[11:19:41 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 1 MHz

Channel Power

2.05 dBm /80 MHz

Center Freq
5.210000000 GHz

#VBW 3 MHz

Power Spectral Density

-76.98 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax80 5210MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 22.236 Pass
NVNT a 5200 Antl 23.16 Pass
NVNT a 5240 Antl 23.576 Pass
NVNT n20 5180 Antl 24.799 Pass
NVNT n20 5200 Antl 24.618 Pass
NVNT n20 5240 Antl 24.897 Pass
NVNT n40 5190 Antl 43.161 Pass
NVNT n40 5230 Antl 42.998 Pass
NVNT ac20 5180 Antl 24.665 Pass
NVNT ac20 5200 Antl 26.152 Pass
NVNT ac20 5240 Antl 24.241 Pass
NVNT ac40 5190 Antl 42.821 Pass
NVNT ac40 5230 Antl 43.294 Pass
NVNT ac80 5210 Antl 81.704 Pass
NVNT ax20 5180 Antl 24.407 Pass
NVNT ax20 5200 Antl 24.603 Pass
NVNT ax20 5240 Antl 23.44 Pass
NVNT ax40 5190 Antl 42.676 Pass
NVNT ax40 5230 Antl 42.686 Pass
NVNT ax80 5210 Antl 82.913 Pass




Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[10:12:49 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.191068 GHz
-29.2556 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 13.2 dBm

Occupied Bandwidth
16.611 MHz
-50.053 kHz
22.24 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5180MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:28:25 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.200000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.211515 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 12.8 dBm

Occupied Bandwidth
16.670 MHz
-65.133 kHz
23.16 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[10:30:12 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 5.256171 GHz
-33.617 dBm

Center Freq
5.240000000 GHz

L

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 12.6 dBm

Occupied Bandwidth
16.640 MHz
-77.651 kHz
23.58 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5240MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:32:12 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.180000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.192316 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.0 dBm

Occupied Bandwidth
17.900 MHz
-83.089 kHz
24.80 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[10:33:55 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.212234 GHZ
-28.163 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 13.7 dBm

Occupied Bandwidth
17.917 MHz
-74.630 kHz
24.62 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:37:47 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.240000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.2562383 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

e

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 13.3 dBm

Occupied Bandwidth
17.885 MHz
-65.253 kHz
24.90 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[10:47:58 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.211503 GHZ
-32.427 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 14.0 dBm

36.208 MHz

Transmit Freq Error
x dB Bandwidth

-77.311 kHz
43.16 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[10:50:26 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth
36.253 MHz

-75.174 kHz
43.00 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.251424 GHZ
-31.428 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 13.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[10:41:24 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.192228 GHz
-27.007 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.5 dBm

Occupied Bandwidth
17.878 MHz
-104.59 kHz
24.67 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:43:43 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.200000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.212998 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.1 dBm

Occupied Bandwidth
17.816 MHz
-77.494 kHz
26.15 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[10:45:24 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.252027 GHZ
-28.954 dBm

Center Freq
5.240000000 GHz

i

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.0 dBm

Occupied Bandwidth
17.800 MHz
-93.506 kHz
24.24 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:52:36 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.190000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.211343 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 14.3 dBm

Occupied Bandwidth
36.236 MHz
-67.202 kHz
42.82 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac40 5190MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

[10:55:25 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.251602 GHZ
-31.249 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 13.8 dBm

Occupied Bandwidth
36.241 MHz
-44.605 kHz
43.29 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:58:11 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.210000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 5.250786 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.210000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.21 GHz
#Res BW 300 kHz

CF Step
12.000000 MHz
Man

#VBW 1 MHz

Total Power 14.4 dBm

Occupied Bandwidth
75.542 MHz
-65.704 kHz
81.70 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[11:01:58 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.192115 GHZ
-28.060 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.6 dBm

Occupied Bandwidth
19.005 MHz
-88.768 kHz
24.41 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5180MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[11:05:06 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.200000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.212245 GHz
-26.209 dBm

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.2 dBm

Occupied Bandwidth
18.997 MHz
-56.437 kHz
24.60 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5200MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[11:09:01 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.2561632 GHZ
-29.627 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.0 dBm

Occupied Bandwidth
18.966 MHz
-87.858 kHz
23.44 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5240MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[11:13:58 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.190000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.211269 GHz
-31.964 dBm

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 14.7 dBm

Occupied Bandwidth
37.759 MHz
-69.209 kHz
42.68 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax40 5190MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

[11:17:06 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.2561289 GHz
-28.972 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 14.1 dBm

Occupied Bandwidth
37.836 MHz
-54.533 kHz
42.69 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax40 5230MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[11:20:01 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.210000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.2561357 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.210000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.21 GHz
#Res BW 300 kHz

CF Step
12.000000 MHz
Man

#VBW 1 MHz

Total Power 14.7 dBm

Occupied Bandwidth
77.196 MHz
-99.274 kHz
82.91 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax80 5210MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.497
NVNT a 5200 Antl 16.493
NVNT a 5240 Antl 16.491
NVNT n20 5180 Antl 17.723
NVNT n20 5200 Antl 17.735
NVNT n20 5240 Antl 17.734
NVNT n40 5190 Antl 36.291
NVNT n40 5230 Antl 36.297
NVNT ac20 5180 Antl 17.684
NVNT ac20 5200 Antl 17.759
NVNT ac20 5240 Antl 17.766
NVNT ac40 5190 Antl 36.314
NVNT ac40 5230 Antl 36.32
NVNT ac80 5210 Antl 75.766
NVNT ax20 5180 Antl 18.925
NVNT ax20 5200 Antl 19.012
NVNT ax20 5240 Antl 18.962
NVNT ax40 5190 Antl 37.872
NVNT ax40 5230 Antl 37.824
NVNT ax80 5210 Antl 77.213




Report No: SSP24040167-4E FCC ID: 2A4K9-T2

s Keysight Spectrum Analyzer - Oceupied BW = |
RF SENSE:PULSE [ [10:12:38 PMMay 22, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.178308 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 13.2 dBm
16.497 MHz

Transmit Freq Error -67.903 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.70 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT a 5180MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:28:14 PMMay 22,2024

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.20243 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Man

Occupied Bandwidth Total Power 12.9 dBm

16.493 MHz FreqOffset
Transmit Freq Error -95.488 kHz % of OBW Power  99.00 % kB
x dB Bandwidth 21.29 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT a 5200MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[10:30:01 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 5.24256 GHz
-2.1211 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 12.8 dBm

Occupied Bandwidth
16.491 MHz
-76.824 kHz
21.02 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT a 5240MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:32:03 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.180000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.177912 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 14.1 dBm

Occupied Bandwidth
17.723 MHz
-79.885 kHz
22.68 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5180MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:33:46 PM May 22,2024

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.198686 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 13.9 dBm
17.735 MHz

Transmit Freq Error -68.930 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.71 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5200MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:37:37 PM May 22,2024

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.239343 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 13.4 dBm
17.734 MHz

Transmit Freq Error -78.960 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.97 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5240MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:47:48 PM May 22, 2024

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.202204 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 14.0 dBm
36.291 MHz

Transmit Freq Error -64.949 kHz % of OBW Power 99.00 %

x dB Bandwidth 4417 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5190MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:50:16 PM May 22,2024

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.231446 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 13.5 dBm
36.297 MHz

Transmit Freq Error -81.791 kHz % of OBW Power 99.00 %

x dB Bandwidth 43.62 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5230MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:41:15 PMMay 22,2024

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.182439 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.6 dBm
17.684 MHz

Transmit Freq Error -55.040 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.22 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:43:34 PMMay 22,2024

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.198692 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.2 dBm
17.759 MHz

Transmit Freq Error -82.514 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.96 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5200MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[10:45:14 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 6.235344 GHZ
-2.4148 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 13.9 dBm

Occupied Bandwidth
17.766 MHz
-75.658 kHz
24.36 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5240MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:52:26 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.190000000 GHz

#|FGain:Low Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 14.3 dBm

Occupied Bandwidth
36.314 MHz
-126.38 kHz
43.65 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac40 5190MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:55:14 PMMay 22, 2024

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 65.219584 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 14.0 dBm
36.320 MHz

Transmit Freq Error -49.928 kHz % of OBW Power 99.00 %

x dB Bandwidth 43.96 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:58:01 PM May 22, 2024

Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.217992 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.210000000 GHz

Center 5.21 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz
Man

Occupied Bandwidth Total Power 14.4 dBm
75.766 MHz

Transmit Freq Error -94.849 kHz % of OBW Power 99.00 %

x dB Bandwidth 86.36 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5210MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[11:01:48 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr1 5.181563 GHZ
-1.3451 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 14.7 dBm

Occupied Bandwidth
18.925 MHz
-85.976 kHz
23.44 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax20 5180MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[11:04:55 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.200000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.201014 GHZ
-1.9441 dBm

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 14.2 dBm

Occupied Bandwidth
19.012 MHz
-73.369 kHz
23.86 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax20 5200MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[11:08:51 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 6.238671 GHZ
-1.6310 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 14.0 dBm

Occupied Bandwidth
18.962 MHz
-79.485 kHz
24.48 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax20 5240MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[11:13:48 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.190000000 GHz

#|FGain:Low Radio Device: BTS

5.188902 GHz
-0.12554 dBm

Ref Offset 2.68 dB Mkr1

Ref 22.68 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 14.4 dBm

Occupied Bandwidth
37.872 MHz
-65.713 kHz
43.52 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax40 5190MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

[11:16:55 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 6.231782 GHZ
-1.1012 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 14.2 dBm

Occupied Bandwidth
37.824 MHz
-49.657 kHz
44.46 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax40 5230MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[11:19:51 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.210000000 GHz

#|FGain:Low Radio Device: BTS

5.206256 GHz
-0.86833 dBm

Ref Offset 2.68 dB Mkr1

Ref 22.68 dBm

Center Freq
5.210000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.21 GHz
#Res BW 820 kHz

CF Step
12.000000 MHz
Man

#VBW 2.4 MHz

Total Power 14.6 dBm

Occupied Bandwidth
77.213 MHz
-63.898 kHz
85.78 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax80 5210MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl -8.71 8.31 -0.4 11 Pass
NVNT a 5200 Antl -7.87 8.31 0.44 11 Pass
NVNT a 5240 Antl -7.79 8.33 0.54 11 Pass
NVNT n20 5180 Antl -5.06 4.58 -0.48 11 Pass
NVNT n20 5200 Antl -5.44 4.59 -0.85 11 Pass
NVNT n20 5240 Antl -5.98 4.58 -1.4 11 Pass
NVNT n40 5190 Antl -8.68 4.68 -4 11 Pass
NVNT n40 5230 Antl -8.58 4.67 -3.91 11 Pass
NVNT ac20 5180 Antl -5.88 5.03 -0.85 11 Pass
NVNT ac20 5200 Antl -6.4 5.04 -1.36 11 Pass
NVNT ac20 5240 Antl -5.8 5.05 -0.75 11 Pass
NVNT ac40 5190 Antl -8.89 5.41 -3.48 11 Pass
NVNT ac40 5230 Antl -8.91 5.44 -3.47 11 Pass
NVNT ac80 5210 Antl -12.21 5.65 -6.56 11 Pass
NVNT ax20 5180 Antl -6.26 6.56 0.3 11 Pass
NVNT ax20 5200 Antl -6.97 6.9 -0.07 11 Pass
NVNT ax20 5240 Antl -7.55 6.57 -0.98 11 Pass
NVNT ax40 5190 Antl -9.17 6.58 -2.59 11 Pass
NVNT ax40 5230 Antl -9.97 6.58 -3.39 11 Pass
NVNT ax80 5210 Antl -13.3 6.83 -6.47 11 Pass




Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer- Swept SA

50Q

0000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.69 dB

1LD gBIdw Ref 20.00 dBm

|M'"'I TP [

il n

N
MM

- [ MI

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.195000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Swept 54

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[10:28:33 PMMay 22, 2024

Trig: Free Run
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6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -39.6 -27 Pass
NVNT a 5240 Antl -40.47 -27 Pass
NVNT n20 5180 Antl -40.35 -27 Pass
NVNT n20 5240 Antl -41.18 -27 Pass
NVNT n40 5190 Antl -32.35 -27 Pass
NVNT n40 5230 Antl -40.48 -27 Pass
NVNT ac20 5180 Antl -40.08 -27 Pass
NVNT ac20 5240 Antl -40.95 -27 Pass
NVNT ac40 5190 Antl -36.35 -27 Pass
NVNT ac40 5230 Antl -42.03 -27 Pass
NVNT ax20 5180 Antl -39.27 -27 Pass
NVNT ax20 5240 Antl -41.62 -27 Pass
NVNT ax40 5190 Antl -39.12 -27 Pass
NVNT ax40 5230 Antl -41.76 -27 Pass
NVNT ax80 5210 Antl -41.07 -27 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -28.39 -27 Pass
NVNT a 5200 Antl -29 -27 Pass
NVNT a 5240 Antl -28 -27 Pass
NVNT n20 5180 Antl -28.9 -27 Pass
NVNT n20 5200 Antl -29.24 -27 Pass
NVNT n20 5240 Antl -27.59 -27 Pass
NVNT n40 5190 Antl -28.25 -27 Pass
NVNT n40 5230 Antl -28.57 -27 Pass
NVNT ac20 5180 Antl -28.59 -27 Pass
NVNT ac20 5200 Antl -28.84 -27 Pass
NVNT ac20 5240 Antl -28.36 -27 Pass
NVNT ac40 5190 Antl -28.47 -27 Pass
NVNT ac40 5230 Antl -29.17 -27 Pass
NVNT ac80 5210 Antl -28.28 -27 Pass
NVNT ax20 5180 Antl -29.07 -27 Pass
NVNT ax20 5200 Antl -28.63 -27 Pass
NVNT ax20 5240 Antl -28.84 -27 Pass
NVNT ax40 5190 Antl -28.83 -27 Pass
NVNT ax40 5230 Antl -29.32 -27 Pass
NVNT ax80 5210 Antl -28.91 -27 Pass
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